



TEST REPORT

Test Report No. 8250-0910-02197/C706	Page no. 1 OF 1
---	--------------------

CLIENT REF. -

DATE OF REPORT 23 September 2010

CLIENT Richport Technology Pte Ltd
No. 107 Neythal Road
Singapore 628595

ATTENTION Mr. Leah S. Reglos


SAMPLE DESCRIPTION One piece of Coating Plate identified as follows:-
Anodic Coating Weight for Hard Anodizing
Coating Thickness 62 microns
Date: 21/09/10




DATE OF SAMPLE RECEIVED 21 September 2010

TEST RESULTS

Sample ID	Anodic Coating Weight (mg/ft ²)
Hard Anodizing	13900

METHOD OF TEST MIL-A-8625F
(Supplied by client)


 01/10/10

/pcc TESTED / REPORTED BY  PEH CHUE CHEO (Ms.) PRINCIPAL TECHNICAL OFFICER	APPROVING OFFICER  YAP JIAN JIE (Mr.) SENIOR CHEMIST 
---	---

